.

SBEE T kiS04

110BUGGY RADIO CONTROL OFF ROADRAGECAR
INSTRUCTION MANUAL
3L /AVIREREA S

==

A0

XCERRICZDHAZTERL &

AICBEDTRICEBELTLEE W,

Before beginning assembly, please read these instructions thoroughly.
Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant I’'emploi!

Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

-
OFKFSHEITIBICHBLTHDET, AT F VALY DTHRDIRIC
SEICLTLEEI W, XU TFY AP TORENGAIE. HELKS
DOIRFEIES U < [FHH1—TF—HXEL TRRVEDELLE W,

@ This instruction manual follows the model's order of assembly.
Please keep and refer to this manual for maintenance or when
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie
sich bitte an Ihren Fachhaendler oder direkt an KYOSHO
Deutschland.

@ Cette notice décrit les différentes phases de montage et de
maintenance du modeéle. Pour les utilisateurs peu familier avec le
modélisme, en cas de doute ou de probléeme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.

@ Este manual de instrucciones explica los pasos de montaje del
modelo. Por favor conserve este manual siempre a mano para
realizar un correcto mantenimiento y consultar la lista de piezas a la
hora de cambiar algun repuesto.

\-

N
@AV TFUAPN—YRIGEY BIRE. EXPHRZERESRBVES
ICREMIFTTIEE W,

@ Take care not to lose parts or screws etc. when performing
maintenance or replacing parts.

@ Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend
der Montage am Modell verlieren.

@ Faire attention de ne pas perdre de vis ou autres petites pieces du
chéssis ... En cas de perte, les remplacer immédiatement.

@ Tenga precaucion de no perder ninguna pieza a la hora de realizar
el mantenimiento o de cambiar algun repuesto.

THE FINEST RADIO CONTROL MODELS

J
HUBHROIH, FERMKEEBETZHENH D ET, *Specifications are subject to change without prior notice! *Technische Anderungen sind ohne vorherige Ankiindigungen méglich! (FNZEIRIATE)
*Les spécifications peuvent changer sans préavis! *El fabricante puede modificar los kits sin previo aviso No. 30614

© Copyright 2012 KYOSHO CORPORATION / 2 4B W dr 8 i 5
30614-MMO0O1



fic% 3 X %% /ITEMS REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

Tools required CAUTION: Handle tools carefully!
Die notwendigen Werkzeuge WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
Les outils t'lg'sés 9 :Iﬂﬁ IMPORTANT: Maniez les outils avec prudence!

u I utif . AVISO: Maneje las herramientas cuidadosamente!
Herramientas necesarias

WY TICRELRIE f ERTZTEOREWICIE. +2EBLTIERWL,

FYyBMA>TWBIE —RNARTR 7oy —
TOOLS INCLUDED / GELIEFERTE WERKZEUGE TOOLS / Werkzeug ACCESSORIES / Zubehor
OUTILS FOURNIS / HERRAMIENTAS |NCLU|DASJ OUTILS / HERRAMIENTAS ACCESSOIRES / ACCESORIOS
WARAELYF WoIARYTF - No0.96154 0
Hex wrenches Needle Nose Pliers WAy KYOSHO <% v L& JL— m
Sechskantschliissel Flachzange Scissors KYOSHO Special Glue £
Clé allen Pinces plates Schere B
Llaves Allen Alicates de punta fina Ciseaux Instant Glue / Sekundenkleber
ﬂ Tijera @ Colle cyanoacrylate / Pegamento instantaneo
I 0 — N0.36219
21 » @ SPFA7TvIU——

SP KNIFE EDGE REAMER
REIBAHLE
ALESOIR SPECIAL

&

W= /)X— BAYyy—FA47 HERRAMIENTA TALADRO CARROCERIA
Bt+ZELVF Wire Cutters Sharp Hobby Knife i
Cross Wrench Seitenschneider Scharfes Bastelmesser ’\”lnlll l||
Kreuzschlussel ® Pince coupante Cutter
Clé en croix Alicate cortacables Cuchilla de Hobby <|:|D

Llave de cruz

[ TI7777 777l

TAMIARET, BE ~15mmORBINTEZITETT,

No need to pre-drill! Drills neat 1 ~ 15mm holes directly!

UnerlaBlich, nitzlich! Diese Ahle bohrt Ihnen 1 ~ 15mm
Lécher, einfach und sauber!

Un must! Permet de faire des trous de 1 ~ 15mm sans
effort! Idéal pour les carrosseries.

Perfora agujeros desde 1 a 15mm.

No.76001~76062
Ws022@ /50223@ REATIL—h7—
zavyLrF KYOSHO SPRAY COLOR
Shock Wrench RF 1 DBREICITBRDDETT,

RETRETIAER AT L—%
) RELTWERIDTTHALLEEZ W,
For painting the body, use Kyosho
paints for models!

2F v R 2T —INEIRERE W27 vrRLTAR ERATESY—R - B - 7Y TV
(ZOm) Wheel-type Suitable servos, receiver & electric speed controller
Radio transmitter with at least 2 channels for 2 servos. 2ch radio set. mY—R
Q@ZDFYMIF2Fv>YRIL2T—RD Servo
TORDBHETY
@ 7 I/ROEURWE, ORI EDHA
EZzsEICLTLLREE W,
@This kit requires a 2 channel radio
control set with 2 servos.
mr>7

@For more information on the transmitter, Electric speed
kindly refer to the instruction manual of controller
the transmitter.
M ¥ 3528 GXERA)
AA-size Batteries (For Transmitter)

W ZEH
Receiver
BE—5— W ETANNyTY | Bpre

Battery Battery Charger

N

No.ORI10350
No.37021 Oy /X472 NiMH 1800 (STDZ'5%) No.ORI30200
Le Mans 490 E—4%— (:“/"7”/7)(?/\\“/7_")_) TRNF—D 1Q801
(FZ2130%—>) Rocket Pack 2 NiMh 1800 (Std Plug ) ACF v — 4 —(4-8t1)
Le Mans 490 MOTOR (Ni-MH Battery) Advantage 1Q801

(Brushed/30Turn) AC Charger




Y37 THIDF= / BEFORE YOU BEGIN

BEVOR SIE BEGINNEN / AVANT DE COMMENCER / ANTES DE EMPEZAR

X CORICTEREDZ EISGERELTL SV,

O OB EE Hh. BELERT S, Wnknnw g%ﬁg

RO ik R — ﬂ\\\\\\\\\\\\\\\\\\\\\\\\\- S OBO”
JED Htt T —H—HERE FTTEBLESI N, Correcto

O EHHROTOY A XEHEZRNES LT 2, M

ZSEICLU THERUVEGHSHEIITS,

O@TPERZf DB EEE - - - Wrong
Fo CHHEL THLBRIBEES B TRH T Falsch
EEn, .
ERU. MESNERT2ETHDSZ & EANE NG Mauvais
<HEDET, Mal

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s
construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from
where the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.
However, be careful not to overly tighten TP screws as the threads may be
damaged.

Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch:

@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau
Ilhres Modelles.

@Uberpriifen Sie den Verpackungsinhalt.
Sollten Teile fehlen, wenden Sie sich direkt an Ihren Fachhandler oder an den
Kyosho-Vertreiber in Ihrem Land.

@ Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor
dem Einbau mit den Darstellungen in OriginalgréBe in den Baustufen.

@Beachten Sie beim Festziehen einer Treibschraube folgendes:
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten
Sie jedoch darauf, daB Sie den Gewindegang im Material nicht tiberdrehen!

Avant 'assemblage, veuillez lire les points suivants attentivement:

@Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
déroulement et pourrez mieux vous orienter.

@ Veérifiez ensuite le contenu du kit.
Si jamais il y a des piéces manquantes, adressez-vous directement a votre
magazin spécialisé ou au distributeur Kyosho dans votre pays.

@Ne confondez pas les vis et les petites piéces! Vérifiez-les a I'aide des
illustrations dans chaque plage de montage, puis assemblez les.

@Lorsque vous serrez une vis autotaraudeuse:
Serrez jusqu’a ce que la piece a monter soit bien installée. Pourtant, veillez a
ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piéce.

Antes de comenzar el montaje, lea atentamente lo siguiente:

@Lea, en primer lugar, este manual para obtener una idea general.
@Compruebe la conformidad de todas las piezas.
Si faltara alguna pieza, contacte con la tienda donde lo adquiri6.
No se admitiran reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada
paso.
@A la hora de apretar Tornillos Autorroscantes(TP):
Apriételos firmemente en la pieza donde corresponda.
No intente apretarlos demasiado, ya que podrian deformar la pieza.

FvhCE BPREINES EXVLIWIERENEZ < A>TWEY, SAZFICIIETRING D £IOTHERL THSMHEIITT

<FEEW,

This kit contains screws and hardware in different metric sizes and shapes. Before using them, check the screws on the true-to-scale diagrams

on the left side in each assembly step.

Dieses Kit enthalt Schrauben und Teile in unterschiedlichen metrischen GréBen und Formen. Vor der Montage sollten diese wéahrend jedes Bauschritts
mit den maBstabsgetreuen Schaubildern auf der linken Seite verglichen werden.
Ce kit contient des vis et des pieces de différentes tailles et formes. Avant de les utiliser, vérifiez les vis sur les dessins a échelle réelle a gauche

de chaque étape de montage.

Este juego contiene tornillos y hardware en differente tamano metrico y formas. Antes de utilizarlos, verifique los tornillos en el verdadero escalar

esquemas en el lado izquierdo en cada paso de la asemblea.

@/ |\WERFED Y X / OTHER HARDWARE
Andere Teile / AUTRES / OTROS ACCESORIOS

3x12mm E'X 3x12mm Y S ER 3mm TyI¥v—-Fvh E5EUVY 5.8mm EOR—IL
Screw F/H Screw Washer - Nut E-ring Pillow Ball
LK Schraube SK Schraube Scheibe - Mutter E-Ring E5 Kugelschraube
Vis 3x12mm Vis F/H 3x12mm Rondelle - Ecrou Clips 5mm Rotule 5.8mm
Tornillo 3x12mm Tornillo 3x12mm F/H Arandela - Tuerca Clip E5 Rétula 5.8mm
© (o —onm [ —"3mm amm smm (mm
L_)‘mmm 12mm
5.8mm
5x10mm X&) - RXRFYVT
Metal Bushing - Ball Bearing
Lager - Kugellager
Bague Métal - Roulements a billes
Casquillo Metalico - Rodamiento
5mm
I
' @ X DEHE / SCREWS
M Schrauben / VIS / TORNILLOS
EX FrvTER PIER TPEX Ty hER
Screw Cap Screw Flat Head (F/H) Screw Self-tapping (TP) Screw Set Screw
LK Schraube Inbusschraube SK Schraube LK Treibschr Gewindestift
Vis Vis Vis F/H Vis TP Vis BTR
Tornillo Tornillo allen Tornillo F/H Tornillo TP Prisionero

© (oo Ejmmm Dmmm il m




Screws / X JER

SC217 x1
Diff Gasket & Screw Set
TIHR Yy b

SC222@/SC223@ x4
Shock Gasket
JAvIARTy b

Ol

SC228@ x2
O-Ring (SS048 4.8x1)
0-1/%/ (55048 4.8x1)

SCT002M )
Rear Tire (Medium / with Inner)
DYRAY ETAT LAV F—H)

2 H) © -
1-E020 x8 1-N4055N x6 1-S32606H x5 SCB003E) / SC219BK@® x5
E-Ring(E2.0) Nut (M4x5.5) Nylon Flat Head Screw (M2.6x6) Flange BH M3x10mm
EUVY FukFA4OY HIEX (AN\YIR) TV IREVTPER
gy (©) o s
1-E030 1-833008H x17 Snap Pin 4mm
E-Ring(E3.0) Flat Head Screw (M3x8) AFvTEY
gl 1-N4056FN x1 F5E2 (n052)
EU>Y Nut (M4x5.6) Flanged Nylon
FybTIVY F4aY %
@ UMMMWMM 92638 x3
Snap Pin 6mm
Wﬂﬂm 1-833012H x4 AfTyTEY
1-E050 x1 1-853003 x6 Flat Head Screw (M3x12)
/ Set Screw (M3x3) HSER (ANYIR)
E-R|ng£E5.0) bykER
E)9 D
BRGO003 x7
Hﬂﬂﬂm @ "I||||||||||\|||||||||||||||||||||\||||||||||||||||||| Shield Bearing (4x8x3)
{ | S, S A7 S
=/ U 1-S33015H X6 SIVENTZT
1-N2620 x8 SC206@ x2 Flat Head Screw (M3x15)
Nut (M2.6x2.0) Set Screw (M5x5) HSER (AVR)
Fvh TyhEX
< BRG001 x1
(., B ~ Shield Bearing (5x10x4)
HMMMMW 1-513008H x9 - IVRRT G
1-N3024 X8 1-522608 x14 Button Screw (Hex/M3x8)
Nut (M3x2.4) Cap Screw (M2.6x8) REVER (NYTR)
Fub FryTER D
|
<‘, Bﬂ . @ "|||||II\IIII\II||||||||||||||\I|||\||||||||||||||||\|||||||| BRG022 x4
3N L HI\I|I\II\|\II\I|\II\I|\||\I\|I\III\II\II\I\II\II\II\I\ 15130154 16 Shield Bearing (6x10x3)
Nut (M343.3) Nylon (12‘32?12 X(4MZ 6012) Button Screw (Hex/M3x15) ZAVINTYZY
: ap Screw (M2.6x e
FykF10Ov :F‘\E“/j’t“x REAVEX (NYTR)
N\
©H O | jmmmmmm (o ‘H
1-N4032 x2 1-S22616 x2 SC244(d x1 BRG014 x2
Nut (M4x3.2) Cap Screw (M2.6x16) Button Screw Hex M4x40mm Shield Bearing (10x15x4)
Fubk FryTER REVER (NYR) J-VRRTY Y
Rubber Parts / 5)\—)\—Y
SC216 x2 SC238 x1 ORGO3 x4 ORGO3BK x1 SCTO0TH x2
Slipper Pad Dust boot 0O-Ring (P3/Orange) 0O-Ring (P3/Black) Front Tire (Hard)
YUSTASIAVIN BANT =Y 07 (P3IAL ) 0YV5 (P3I75v7Y) 70V b2AY (\—F)




Metal Parts / X% )LI\—Y

SC222(d/SC223Q x4
Seal Cartridge

e

| SC245 x1
Roll Bar (BEETLE2014)
O—JbI—(E—L 2014)

1

SC226@ x1
Servo Saver Tube
H—Rt—N\—Fa1—7

=bh—tUyvy SC215 x2
Slipper Plate
Xl)”//{)_jlj_l\ W
L SC226( x1
Servo Saver Spring
\ Savers .
H—Re—N-27U)
SC222@ x2
Shock Case S
23v7r—2AS $C229@ x1
Final Pinion Gear
TrAHIVEZFVFY
(L] Jm 8C225@ x1 SC225@ x1
SC222-01 x2 Counter Pinion Gear Spur Gear Crip SC234@
Front Shock Shaft ATVE—EZFVFY AN=F¥7)yT Drive Washer
70Vh3vov 7k RSATTv—
SC234Q x2
Screw Pin (2x11xM4)
1IN A7) 21—V (2x11xM4)
$C222-02 x2 $C228@ x2
Front Shock Spring Diff B§V§| Gef’ r26T
TOV N AvIRT VY T IANIbF 26T
48
@ D: SC2280 x4 @ SC236 x2
5C223@ x2 D Bovel Up Right King pin
iff Bevel Gear 10T == LGP
Shock Case M =S AN ILEIOT TvTZA Ty
2y r—AM
$C229@ x1
©
il I C T —T3 il
SC223-01 x2 SC228@ x2 SC240 x8
Rear Shock Shaft Bevel Shaft 5.8mmxM2.6 Pivot Ball
U7avyv 7k A2 ¥ 5.8mmxM2.6 Ry bR—IL
Sz ©)(
$C228@ / UMB12® x2
1.5x9 Pin SC241 x4
159> SC230@ x1 5.8mmxM3 Pivot Ball
Pinion Gear (31T) 5.8mmxM3ERY bR—Jb
EZAV+v(317)
SC223-02 x2
Rear Shock Spring
V72avgR T [:@
28
SC242 x2
4.8mmxM2.6 Ball Nut
SC228@ x2 R
‘ ‘ Waher (5x12x0.15) 4.8mmxM2.6:”—)LFy b
SC237 x1 74— (5x12x0.15) SC230Q x1
Front Sus Joint Pinion Gear (28T)
7OV MRYIA U EZAYF(287)
1] =
Ol Dj UMB120 X2
SC231® x2 .
SC231@ x2 Rear Sus Post S SC231@ x2 D S:haﬂ k
3x44mm Shaft YT HRARARS Rear Sus Post L TIVxT
3xddmm v 7 b Y7 ARAR
SC235@ x1 5C235@ x1 5C235@ x1 5C235@ x1
Main Ge\ar Shaft Counter Gear Shaft Spacer Slipper Spring
A VFYIHTH aDZ S 2 A AN—H— Ay IN=RT )5
0
[
SC244@ x1 SC239 x1 / \
Front Body Post Front Arm Shaft

7OV RTAITV

= VeI 2




Metal Parts / X% )LI\—Y

7 SC203 %2
Rear Sus Arm
U7 RT7—L

SC205@ x1
Top Cover
by T HIN—

Steering Knuckle Set =
ATTIVVTFY Iy b

SC205@ x1
Gear Box
FYRYIZ

SC205@ x1
Side Cover
YA RAN—

SC206
Arm Shaft Block Set
T—L¥v7870vsy b

Front Lower Arm
7027 R4

SC208 x2
Front Shock Stay
70VM3vIRT—

O O

SC206@ x2
Pivot
ERy bk

[ <D

SC219BK@® x1
Hatch Post
INYFRAS

SC219BK® x1

SC209 x1
Servo Saver Mount
HY—ReAN\=<IV

SC211 x1
Rear Shock Stay
V7239 IAT—

SC212 x1
Gear Box Mount

FPRYIAR IV b
©
°(ee Qe

©
SC213 x1pcs
Motor Plate
E-42—7L—h

O 0 )

SC219BK@ x1

AV oy—

Body Post Hatch Stopper

SC210 x1 RTARAS INYF AR IN—

Rear Sus Plate

VT7HATL—b
(T (UL
SC243@ x1
Steering Linkage Rod
AFTUYI A r—yny R
OTIO] TN (? 1l J;) g:]:[ﬂﬂﬂ[@
SC243@ x2
Tie Rod M3x60mm SC232x2 SC233 %2
24Ayk Swing Shaft Rear Wheel Axle

RAVTYw T+ U7 RA=IVT I AL

(T (AT
SC243@ x2 SC201 x2 5
Tie Rod M3x30mm Main Chassis
a4myR




Plastic Parts / 7S XF v 7 I\—Y

| Plastic Paris/ 3537 515~ |
7 o

(o

o

N

uedor - EIHEIS] b

BSYESHE Japan ‘/

SC219BK x1 20
Radio Box Set
SVFRYIRy b ~

-+

SC222-03 x2
Shock Plastic Parts Set
23vITIN=Uyh

SCH004Y x2
Rear Wheel
YFRA—Ib

SCHO03Y x2
Front Wheel
70V MNRA=)b

SC226 x1
Servo Saver Set
Y—ReAN\—tyh

SC225@ x1
Diff Case Cap
TIT=AFvyT

SCB003@® x1
Helmet
ANbAyh

5.8mm Ball End
R-VIVR58¢

G ]

SC221 x1
Rear Roll Cage Set
J7a=Ibr—otyh

SC244 x1

J

SC225( x1
Spur Gear 41T
AN=F41T

BEETLE2014 Body Mount
E—ML2014RTAI T b

SC225@ x1
Spur Gear 38T
RIN—=F738T

SC227 x1
Front Bumper
7aYM\VIN=

a1

36105@ x1
Antenna cap
TUTTReYT

36105@ x1
Antenna pipe
TIOTFIMT




1 Ok —v
Chassis Front

m BAG | Plastic

A BAG

1-N3024
Nut M3 @

t 1-S13015H
9 BH M3x15mm

1-522616
CAPM2.6x16mm ‘“||||\|||||||||||||||||||||\I|||||||||||||||\||||\|||||||||||
% 1-513015H
1-522608 S BH M3x15mm
CAP M2.6x8mm SC221
&
c\/\
5C208 %
O 5C221 ™~ ‘III\II\|\II\II\III\II\|\II\II\II\||I\|\I\III\II\|I\II\I\II\II\II\III\I\H
Front 1-522616
CAP M2.6x16mm

(' oot

1-522608
CAP M2.6x8mm

=R /\—
Servo Saver

1-522608
CAP M2.6x8mm

5C222@) /5223 @

sc2268
1-N2620

NuEM26
—

©)
|\

1N2620 \(
NuthM26




H—REA/1\—

BHDHEDDET

Check Move Free

IIIIIIIIIIIIII

1-E050
E5 Clip

SC209

£
s/t

N e = E

3 __’ E

o S

| 2 o%

L~ MW

5 S O3z

3 NS oFS
wv W_S
) o
c | 2
@ ]
w “US




b 3 0% % —
Main Chassis

N
EE
Down Face

N
KR EEDEET
Line Up

J

FH M3x12mm

1-S33012H
FH M3x12mm

HOBICS AV EaDEET
Line Up

/'Lj\ ,L')
oo <5 |

) < 7 \ —

U \ ) O

1-S33015H
FH M3x15mm L

Diff Gear

Gear Box

SC221

Diff Unit
BRGO14
BB 10x15x4mm

1-S13008H
BH M3x8mm

BRGO14
BB 10x15x4mm

5C205 @
1-522608
CAP M2.6x8mm

10




UTYavIRT—
Rear Shock Stay

1-513015H
BH M3x15mm

)

BH M3x8mm

N\ \\\\
%
GM]MWW NN

1-513008H Nut M3

1-S13008H
BH M3x8mm

1-S13015H
BH M3x15mm

o
Motor

37021
Le Mans 490 MOTOR (Brushed/30Turn)
Le Mans 490E—2—(753//30%2—>)

1-533008H
FH M3x8mm

HMDIRICEDEET

Line Up
\ J

1-553003
SS M3x3mm

5C221

5C225@

83:1
SC230 © SC230 ®
Motor Pinion Motor Pinion
31T 28T
SC225 ® SC225 (®
Spur Gears Spur Gears
38T 4T

BRG003
BB 4x8x3mm

92643
R-Pin 4mm

ORGO3BK
O-Ring P3 Black

11



Do not over tighten!

T ETR!

CAP M2.6x12mm

~
O
~
o~
K

1-N3033N
Nylon Nut M3

(fh\
Nylon Nut M3

©H
1-N3033N

Do not over tighten!
I\III\II\II\I\II\II\II\III\I\I\III\II\II\II\I\II\II\II
1-522612
CAP M2.6x12mm

O ETR!

y7a—br—o
Rear Roll Cage

FT7RYIR
Gear Box

1-S33008H
FH M3x8mm

x5pcs

12



m 7Ok U7vavy
Front / Rear Shock

#300cst
(25wt)

N
[E] JOvk )73y
Front Shock  Rear Shock
Omm %—
X 2pcs
$C222-03E
4 N\
SC222-02
\§ J J
m UTHRT— L
Rear Sus Arm

BRGO022

1-N3024
Nut M3

B—0 [lI—

l sc234@®
v @ 5C234@
T
\\\’/’?/7/}7}7‘7&
BB 6x10x3mm

13




m UTHZRA R
Rear Sus Post

5C231@

5231 @

52319

>

\@

Outer

1-S33008H
FH M3x8mm

1-S33015H
FH M3x15mm 1-S33008H
FH M3x8mm \_

AR NKIEFAEDNHVET
Hole has direction

RAVTI% T
Swing Shaft

1-S53003
SS M3x3mm

14




m D7avy
Rear Shock

g ETR!

Do not over tighten!

1-N3033N
Nylon Nut M3

1-N3033N
Nylon Nut M3

m a—Jb/N—
Roll Bar

1-533012H
FH M3x12mm

SC245

q

O [ Jmmm

1-522608
CAP M2.6x8mm

sc244M

1-533008H
FH M3x8mm

([ o1-s33012H ¢
v ' FH M3x12mm

@ ‘|||||||||||||||I\IIIII|||||||||||\||||\||||||||||||||||\||||\

1-S13015H
BH M3x15mm

1-N3033N
Nylon Nut M3

15



70V O7HRT—L
Front Lower Arm

NN iy
P
K@/ \/
~ S

)

1-N4055N
Nylon Nut M4

1/4EERLE T
1/4back

ATTIVTFY IV

Steering Knuckle

(7.5mng 8.5mm\
=
=2 1]

©4

1-N2620
Nut M2.6

| 1-N2620
& Nut M2.6

16




m 7OV R2—70vY
Front Caster Lock

Thread Lock

20 ERERES
>
LA43
(L

LA43
sc222-038 Q\
5C243(®

~
J

13mm [E] sC243@
/ o = \
[/ \
N — ~

—
—
—
—

’ 44mm R
<@ il Il .’@)
. J
m TOVRATH AR Y3 |
Front Suspension A\ R

O
: &\.\ﬁ‘\%]/

7

1-N3033N
Nylon Nut

T ETE!
Do not over tighten!

17




m TAaVMATHRRY Y3V
Front Suspension

A
Front Bumper

5C206@)
SS M5x5mm

1-533008H
FH M3x8mm




e

W
K@

H W —

L

mmmmmmmm

I

1

pt

@“95'7 F1T
N Parallel

\ o

)

~N

ATT7IVITH—R
Steering Servo

HOFED27mmEVEWVES

AN—H—ZENET
Use Spacers If longe than 27mm

1

27mm

19



ARV IR

4

Radio Box

26

G-\
¥,

\9(
Ik
\
el
K 4
Q
4
)
A

@ )/

D\

1-522608
CAP M2.6x8mm

ZE. AE—RFOrO5—

RX / Speed Controller

Double-sided Tape

20



m TUFFIIUE
Antenna Mount

@ 36105€@)
m 0

1-553003 =

S5 M3x3mm \ 36105@

mEmT—7
) Double-sided Tape
——

1-S13008H
BH M3x8mm

AF7V7ay kR
Steering Rod

N

\(
sc226ll @

SC238

Y . 1-532606H
> KO ' )

\O))~ HiTec
\,,

o  sc26@
@ @ FUTABA

—

SCZ

(o0 (O ()




AF7Ivavk
Steering Rod

MO

AOY MUY —RD 21— SIVERE L Y —RMIBDOR I TH—RR—ZERMHTE T,
Make sure throttle servo is in neutral position before installing servo horn.

*NOT INCLUDED

R-Pin 4mm




BAYHRA—IV
Tire / Wheel

SCHO04Y

SCT002M (®

BAYERA—IV
33 Tire / Wheel

BRG003
BB 4x8x3mm

1-N4055N
Nylon Nut M4

.. OH
\/

23



RT4
Body

@ BERIC. FHRTHPLShELS, @O XAF VI T—TERDELSIRRICEEN KT,
Before painting, use a neutral detergent spray masking tape inside.

to remove any oil residues and dirt.

O EHFF/NyTr—IEES
SEICLTLEE W,
Refer to the pictures on the
box for the color scheme.

Chrome Silver or Silver Color

FUL TBATL EBROCTEN @ amg w7 zEOREC= L
POl pray V=R 2EDLTH
After painting, remove the )
protective film from the —~
body shell. ' . %
= \!




KYOSHO RACING TEAM

GOODFYEAR

®
ICV_I!;,I;!I; GOODVEAR
AN
LE MANS

KyosHO

RAVE I THh=IV

Paint / Decal
HQoooc

TR HOWITE
m bRAN PRIXS AN PRIX¢
110 BUGGYRADIOCONTROLOFF £
C’

icynshn <V

KyOSHO| = E
cyasHa)

KyOSHO

D
o

ROADRACECAR 110 BUGGY RADIOCONTROLOFF ROADRACECAR
ELECTRIC POWERED »LE M et
ELECTRIC POWERED »LE M —3
) Gt

KYOSBHO RACING TEAM

RACING

0, e

o

BEEMEEIBEENEE

=3 IR

OFF-ROAD RACER OFF-ROAD RACER OFF-ROAD RACER 2122014 KYOSHO PRINTED IN TAWAN

25




RTA
Body

OPTION

SCW018

LED Light Bulb Set(Scorpion 2014)

HOLE @5mm \&HITEd

LEDZA M ALVT Ry b
2

mET—
Double-sided Tape

White LED

SCB003®
Flange BH M3x10mm

37 B

92638 %

R-Pin 6mm

T—

92638
R-Pin 6mm

26




3 NyT1)—
Battery

sc2198kHE

27



4#2E / EXPLODED VIEW

LA83
AN l@ 5c206@) 5c206@ e
g SC240 ’\
)=

sc243\G g @/ f‘

7 sc206®
LA43 J R(sc206@)
AN NG 5239
[ D
o = 1-N3033N
e S ‘ i) 5c222-038
5207@ 5C240 /
SeeP31  __ o \Scw o
BRGO03 1:N3024 <o

1-S13015H

UL 1NaossN
M50 ®
R (sc204®)

1 5C245

SC236

sc222-036
1-N4055N

- 1-553003

1-N3033N~__

7A(\
D
:\ >

sC242 (E)—1-N4032
@ \ G —1-E050
1-533008H S
o) ﬂLA43 sc2‘43® /LA43 <3301
o2 '/
sl — = <SS
N @N- R E———)))

sc243®
1-533015H
LA< 1-533008H
& ‘
S
S _ @
&2~ e
5c226 @
I
5C209 1-n4032— ()

| o O
BRG022
(

| ‘\ \ /\ 5234@ o §\>
@‘! ’Q : | 1-513008H< W
S ANY fees | | \
,-,V K S sc2‘21

sc244 )

28



1-522608

36105@*@

1-532606H 36105(®) —
*NOT INCLUDED \ o

scz? (3]

sc226

sc2198K (D 1553003

@
N

N o
@ —5C226 @

5C2198K@ % N

W 1-513008H

- 7 1-N3033N
@ Sc219{ —
I U 1]
{ \\\1 d =
=

sc231@
1-553003 N
e
o
N
g ——s5c231@
o‘ g
1-1\‘13033N
= o © & %
=) .@
2 g T sc219<@
0 >
g g AN %
S =
L 8
1-533008H \J s éﬁ -
< 2 vsioan 1-513008H
il sc222-03H

/1—N3024
1522612+

sc205 @

1-522608

29



4#2E / EXPLODED VIEW

mEr—7
Double-sided Tape

i

s28@ N 2

ume12(®

sc228 @)

\
5c229(®
sc228 @
sc228(®
1-532606H
5235 @
<o 5C229@ ©

Z
Zi
=

"'»,J =

@%
! \, ) %’ sC216
T o 335 @ ( ROMIcahEET |
! Line Up
E030_ =) =
BRG003

5205 @ sO13




Front SC222 Rear SC223

A ) y
Q@
‘<’~.«( R
SC222-02
C C

SCHO03Y

O

——50223@
—son @\ /
= 1-E020 ) 1-£020
) saznll —— sc222-03
> 1-E020 & 1-E020
& sl @ ——sc222-03@
(= ——— 0RGo3 (=)——0RrGo3
% sc222-03[ %75&22703
scto02m (©

C—2@ CO—san@

5C223-01

)} —sc222-03M —sc222-03M
/) SCHooaY

> ©
=~ sc222-038 —sc222-03

@

m 6.9 :1 83:1

52250
52300 SC2300
Motor Pinion gcﬁrzégrs Motor Pinion gcﬁfégrs
31T Gear 351- 28T Gear 3

an

31



SCORPION 2014 Parts List

® x3pcs

(Il x10pcs @ x10pcs x10pcs [ x10pcs
SS M3x3mm

E2 Clip E3 Clip E5 Clip

N\ N\ N ‘f_\ '
B x10pcs B x10pcs Hﬂ x5pcs x10pcs

Nut M2.6 Nut M3 Nylon Nut M3 Nut M4

Bﬂ X5pcs H x5pcs C@%Opcs

Nylon Nut M4 Flanged Nylon Nut M4 R-Pin 6mm

1-513008H | 1-513015H 92643
(©) rmmm xioves || (O prommm ctoes || (=L X008

BH M3x8mm BH M3x15mm R-Pin 4mm

1-S22608
[ oo x5pcs Xpcs X5pcs

CAP M2.6x8mm CAP M2.6x12mm CAP M2.6x16mm

x2pcs

1-S33008H

x10pcs x10pcs x10pcs x10pcs
O || @) || ()] mmm (| ()] mmmm
FH M2.6x6mm FH M3x8mm FH M3x12mm FH M3x15mm

BRG001 BRG003

BRG014

BRG022

Sl @lire)

BB 5x10x4mm x4pcs | | BB 4x8x3mm xdpcs | | BB 10x15x4mm x2pcs | | BB 6x10x3mm X2pcs

(0] 3{c]1k]=] ¢
@ Uxmpcs Q l x10pcs
O-Ring P3 Orange O-Ring P3 Black * FOR JAPANESE MARKET ONLY.
e 21 )
36105 2.4GHz Antenna Pipe 24GHz 7V TFINAT 250
1-853003  Set Screw(M3x3/10pcs) £y FEZ(M3X3/10A) 200
1-E020  E-Ring(E2.0/10pcs) E)>5(E20/10A) 150
1-E030  E-Ring(E3.0/10pcs) EU>4(E30/10A) 150
1050  E-Ring(E5.0/10pcs) >4 (E50/10A) 150
1-N2620  Nut(M2.6x2.0/10pcs) 7+ MM2.6x2.0/10A) 200
13024 Nut(M3x2.4110pcs) F H(M3x24/10) 1-N3024 200
1-N3033N  Nut(M3x3.3) Nylon (5pcs) FyrM3X33) 1BV GA) 200
1-N4032  Nut(M4x3.2/10pcs) Fv MM4x3.2/10A) 1-N4032 200
1-N4055N  Nut(M4x5.5) Nylon (5pcs) Fv M MAx5.5) 18> (5A) 200
1-N4056FN  Nut(M4x5.6) Flanged Nylon (5pcs) FvMMax5.6) 753 F4OV(5A) 200
92638 Snap Pin (10Pcs) AFvTE(10Pcs) 200 e )
92643 Snap Pin (4mm/10Pcs) Z\fyj\t“‘/(zlmmm O0PA) 200 SC201 Main Chassis (Scorpion 2014) AV — 2000
1-513008H Button Screw(Hex/M3x8/10pcs) /1'151 7 t\\Z(M3X8)(’\“/"JZ/ 10A) 300 SC203 Rear Sus Am (Scorpion 2014) UTPHRT—1s 2400
1-513015H Button Screw(Hex/M3x15/10pcs) % t7:(M3x1 5(N\YIR/10A) 300 SC204 Front Lower Arm (Scorpion 2014) JAVRATHRT =L 1800
1-822608  Cap Screw(M2.6x8/5pcs) FryTER(M26x8/5A) 200 . e
M SC205 Gear Box (Scorpion 2014) FTRYIA 2400
1-522612  Cap Screw(M2.6x12/5pcs) FryTEZAM26x12/5A) 200 ) 500 \
1-822616  Cap Screw(M2.6x16/5pcs) v TER(M26X16/5A) 200 SC206 Arm $haft Block Set(Scorplqn 2014) J j/_\‘/‘\’?\ rovseyh 1500
1-832606H Flat Head Screw (M2.6x6/10pcs) HSEZM2EX6)A VI Z/10A) 300 SC207  Steering Knuckle Set (Scorpion 2014) 277> 7wtk 800
1-833008H Flat Head Screw(Hex/M3x8/10pcs) HSERM3IXE)(AYIZ/10A) 300 SC208 Front Shock Stay (Scorpion 2014) 706399 AT— 400
1-833012H  Flat Head Screw(Hex/M3x12/10pcs) HIEAM3XI(AYIZ/10A) 300 SC209 Servo Saver Mount (Scorpion 2014) H—Re ANk 350
1-533015H  Flat Head Screw(Hex/M3x15/10pcs) HZEAM3XIS)NYIZ/10A) 300 56210 Rear Sus Plate (Scorpion 2014) U7HRFL—p 600
ggggg; gﬂle:g gear@nggx; 0;12;%8 j; ll: FQ;U jggié%‘j‘)‘& }888 SC211 Rear Shock Stay (Scorpion 2014) UPYavIRT— 400
Iel earng(4xox CS V- . AR ~
BRGO14  Shield Bearing(10x15x4)2Pcs -V RARTYLH (10x15x) 20 1200 Sggg ;efr BFETXtM";‘”t @CMSS’&ZOM) i’_ 2 v ;Tf_i/ b Zgg
BRG022  Shield Bearing(6x10x3)2Pcs SV RRTY VS EI03)2AY 1000 otor Plate (Scorpion 2014)
ORG03  O-Ring(P3/Orange) 10Pcs 01> (P3/A4L V) 10AY 200
ORGO3BK  O-Ring(P3/Black)10Pcs 01> (P3/7Zv7)10A 200

32



SCORPION 2014 Parts List

(&

SC215 SC216 SC217
O O

x2pcs

O O

x2pcs x2pcs D]Hl]]]]]l]]]ﬂl]ﬂ] FH M2.6x6mm x4pcs
SC219BK (Black)

7 e

G E E 4

° 21 =
: 30 &
=== =
o — 20

QWWW © @ =2 om
Flange BH M3x10mm x4pcs ~ R-Pin 4mmx2pcs ~ SS M3x3mm x1pcs ~ BH M3x8mm x6pcs
SC221

$C222-01 x2pcs 7

$C222-02 x2pes (d}
Ol 3 [ mm
0O-Ring P3 Red x2pcs E-Ring 2mm x6pcs CAP M2.6x8mm x2pcs

Y il ()
SC215 Slipper Plate (2pcs/Scorpion 2014) AVyIN=TL—FQA) 200
SC216 Slipper Pad (2pcs/Scorpion 2014) Y USTACIAVINVIN 150
SC217 Diff Gasket & Screw Set (Scorpion 2014) T 7AHA4 v hzw bk 150
SC219BK  Radio Box Set (Black/Scorpion 2014)  ZYARyIALY M TZv7) 1400
SC221 Rear Roll Cage Set (Scorpion 2014) D7a=IVr—Ity 400
SC222 Front Shock Set (Scorpion 2014) Javbravrtyh 1800

% FOR JAPANESE MARKET ONLY.

T

x2pcs

SC222-03

X2pcs

WM

SC223-02 x2pcs

©( 2

0-Ring P3 Red x2pcs

§C223-01 x2pcs

E-Ring 2mm x6pcs CAP M2.6x8mm x2pcs

— e

[

E5 Clip x1pcs Nut M4 x1pcs FH M3x8mm x2pcs

(& ©8

BH M4.0x35mm x1pcs  Nylon Nut M4 x1pcs

Y il (%)

SC22201  Front Shock Shaft (2pcs/Scorpion 2014) 70>/ b/aws34 7k QA) 400
SC222-02  Front Shock Spring (2pcs/Scorpion 2014) 70O ~/3vy X715 2AN) 200
SC222-03  Shock Plastic Parts Set (Scorpion 2014)  /3w475/8—vty b 350
SC223 Rear Shock Set (Scorpion 2014) U723yt h 2000
SC223-01  Rear Shock Shaft (2pcs/Scorpion 2014)  U73/3v %7k QA) 400
SC223-02  Rear Shock Spring (2pcs/Scorpion 2014)  U7¥3w X714 QAN) 200
SC225 Spur Gear Set (Scorpion 2014) AN=FT71yh 400
SC226 Servo Saver Set (Scorpion 2014) Y= N\—tyh 400
SC227 Front Bumper (Scorpion 2014) 7avkYIN= 250

33



SCORPION 2014 Parts List

@ 1]
m SS M3x3mm
® x2pcs @ x2pcs  xdpes

Pivot Ball 5.8xM2.6x11.5mm
x4pcs

Pivot Ball 5.8M3x12.5mm
x8pcs

SC243

Ball Nut 4.8xM2.6mm
x2pcs

i T
(2}
o () x2pcs @ x2pcs
e 2l {E)
SC228 Diff.Inner Parts Set (Scorpion 2014) TIAVT=I\=Ytyh 900
SC229 Gear Set (Scorpion 2014) F7h 800
SC230 Pinion Gear Set (Scorpion 2014) EZAVET b 300
SC231 Rear Sus Post set (Scorpion 2014) U7 HRARA MY b 1000
SC232 Swing Shaft (2pcs/Scorpion 2014) ALV TR QAN) 600
SC233 Rear Wheel Axle (2pcs/Scorpion 2014) U7 RA—IV77RIL Q2A) 600
SC234 Drive Washer Set (2pcs/Scorpion 2014) RS54 7 7wiv—t vk QA) 550
SC235 Gear Shaft Set (Scorpion 2014) F7IvT MY h 700
SC236 Up Right King pin (2pcs/Scorpion 2014) 7754 rF7E> Q) 750
SC237 Front Sus Joint (Scorpion 2014) TOVMRAYIA T 300
SC238 Dust boot (2pcs/Scorpion 2014) BAANT=Y A) 150
SC239 Front Arm Shaft (Scorpion 2014) 7087 =LIvTh 350
SC240 5.8mmxM2.6 Pivot Ball (8pcs/Scorpion 2014) 58mmxM26E 7R bR—)L (BA) 300
SC241 5.8mmxM3 Pivot Ball (4pcs/Scorpion 2014) - 58mmxM3ERy bR—)L 4A) 200
SC242 4.8mmxM2.6 Ball Nut (2pcs/Scorpion 2014)  4.8mmxM2.6:8—)LFw i QA) 250
SC243 Tie-Rod Set (Scorpion 2014) 2140y reyh 450

34

O [

CAP M2.6x8mm x2pcs

(<) o

FH M3x12mm x2pcs

(© (ju——m

BH M3x15mm x2pcs

©f

M3 Nylon Nut x2pcs

©) Quummmmmmmm © G)H

Button Screw Hex M4x40mm x1pcs M4 Nut x2pcs

SCB002

— 7 &=
® x2pcs
© x2pcs

e il {E)
SC244 BEETLE2014 Body Mount Set E—ML2014RTAR I M b 800
SC245  Roll Bar (BEETLE 2014) O—)bA—(E—H 2014) 600
SCB002 Clear Bodly Set (BEETLE 2014) JUTRT1y (E—FL 2014) 3500
SCB003 Driver Set (BEETLE2014) RZ4/\—1y MBEETLE2014) 1400
SCHO03Y  Front Wheel (Yellow/2pcs BEETLE2014) 7OV MRA-ILA TA—RA/E—ML2014) 700
SCH004Y  Rear Wheel (Yellow/2pcs/BEETLE 2014) U7 RA-JU(A TO—/2A/E—FL2014) 700
SCT001H  Front Tire (Hard/2pcs/Scorpion 2014) 7Y MAT (N —F2A) 650
SCT002M  Rear Tire (Medium/2pcsiwith Inner/Scorpion 2014) 74447 (3747 LANA V1) 1300
LA43 5.8mm Ball End(12pcs) R-JLI R 58¢(12pcs) 300
UM612  Diff Shaft (2pcs/ULTIMA SC) 77397k (2pes/ULTIMA SO) 700

% FOR JAPANESE MARKET ONLY.



SCWO006 SCWO007

M (Medium)
S (Soft)

SCTO001M /S SCTO002S (Soft)

SCW002 SCW003

For HG Shock
el .
B (o ©H (um ©Ff
= 80 BH M3x8mm x3pcs Nut M3 x2pcs BH M3x8mm x3pcs Nut M3 x2pcs
/ - (e ©f (o 2]
@ BH M3x15mm x2pcs ~ Nylon Nut M3 x2pcs BH M3x15mm x2pcs ~ Nylon Nut M3 x2pcs
s @ om (oo
Flange BH M3x10mm x4pcs ~ R-Pin 4mm x2pcs ~ SS M3x3mm x1pcs ~ BH M3x8mm x6pcs SCW008 SCW009 SCW010
6061T6 6061T6
SCHO001BK/CM/ SC SCH002BK / CM / SC
=\ BK (Black) BK (Black)
ha \\ CM (Shiny Chrome) N CM (Shiny Chrome)
A\ SC (Satin Chrome) SC (Satin Chrome)
x2pc: | x2pcs
x2pcs
[ o | "I\||||\||||||||||||||||\|||I\|||||||||||||||||\||||\| Mmm
SCHO003BK / SC SCHO04BK / SC FHMBY8mm FHMxi2mm FHM3Xtsmm | | 2, e SS M5x5mm x2pcs
N\ BK (Black) BK (Black) xbpcs x2pcs x4pcs X1oMmM X2pes
\ SC (Satin Chrome) SC (Satin Chrome)

HG Shock
Need

SCW003
SCW007

F x2pcs D‘m"m
SCWO001 R x2pcs FH M3x8mm x2pcs
X2pcs 7075T6 SCW01 9

|

B For HG Shock A
9 Nut M3 x2pcs Nut M3 x2pcs Gear Box
XZpcs x2pcs Conversion for
i) B White LED Original Scorpion
Nylon Nut M3 x2pcs Nylon Nut M3 x2pcs
Cjoumm (o SCWwWo021 SCW023
CAP M2.6x8mm x2pcs CAP M2.6x8mm x2pcs
(o [ (o [ HD HARD
BH M3x15mm x2pcs CAP M2.6x12mm x2pcs | | BH M3x18mm x2pcs CAP M2.6x12mm x2pcs INNER
x2pcs X2pcs

BH M3x15mm x4pcs FH M3x8mm x4pcs FH M3x15mm x4pcs
Y &l (i)

SC219Y  Radio Box Set (Yellow/Scorpion 2014) SVFRYIAY I (1TO-) 1400 Hard Type Ball Diff | | Le Mans 490
SC219R Radio Box Set (Red/Scorpion 2014) ZIFRYIREY R (LY ) 1400
SCHOO1BK  Front Wheel (Black/2pcs/Scorpion 2014) 20V NRA—IUTZ Y9N 700 .
SCHO01CM  Front Wheel (Shiny Chrome/2pcs/Scomion 2014) 70> kA —JU(ZO— LAy +/20) 1200 \ e 2 (i)
SCHO01SC  Front Wheel (Satin Chrome/2pcs/Scorpion 2014) 701 MRA—IU(H 770~ LAy F2N) 1000 SCW006 Carbon Rear Shock Stay (Scorpion 2014) A—RA)T7Y3v)ART— 1300
SCH002BK  Rear Wheel (Black/2pcs/Scorpion) X RA =1V (FZv9/2pcs) 700 SCW007 Carbon Rear Shock Stay (HG Shock/Scorpion 2014) HGY vy BA—R )TV IR T— 1500
SCH002CM  Rear Wheel (Shiny Chrome/2pcs/Scorpion 2014) 1) 7ikA — )L (ZO—LAYF/2A) 1200 SCW008 Carbon Gear Box Mount (Scorpion 2014) H—RVFTRYIAR T b 2200
SCH002SC  Rear Wheel (Satin Chromel2pcsiScorion 2014) A7k —JL(#7 /70— LA+ A) 1000 SCW009  CNCAm Shaft Biock (2pes/Scorpion 2014) INC7—LIv 787097 0N 1700
SCHO03BK  Front Wheel(Black/2pcs/BEETLE 2014) 70V MRA—IUTZ992N) 700 SCW010  CNC Front Caster Lock Set (2pcs/Scorpion 2014) NGO P RB—0Y 54y FEA) 2700
SCHO03SC  Front Wheel (Satin Chrome/2pcsBEETLE 2014) 701 MRA—IU(H 770~ LA vF2N) 1000 SCWO011GM  CNC Motor Plate (Gunmetal/Scorpion 2014) INCE—2—TL—h (B *%) 2000
SCHO04BK  Rear Wheel (Black/2pcs/BEETLE 2014) Y RA—)V (T 5%/ 2pcs) 700 SCW012 Universal Swing Shaft(2pcs/Scorpion 2014) AZN=HIRAL VT TR QN 3000
SCH004SC  Rear Wheel (Satin Chrome/2pcsBEETLE 2014) )7k —)U(H 72/ 0—LA v+ A) 1000 SCW013 HG Shock Set (4pcs/Scorpion 2014) AD—EAVHGY 3y 1y MAA) 7800
SCT001M  Front Tire (Medium/2pcs/Scorpion 2014) 7OV NAY (STATLRAN) 650 SCWO014 Front Bumper (Small Type/Scorpion 2014) 707 M= RE-IVEAT) 250
SCT001S Front Tire (Soft/2pcs/Scorpion 2014) YA (YT M2AN) 650 SCW018 LED Light Bulb Set(Scorpion 2014) LEDZA PAVTEYh 1200
SCT002S Rear Tire (Soft/2pcsiwith Inner/Scorpion 2014) )24 % (Y72 A/AVT—13) 1300 SCW019 Scorpion Gear Box Conversion Set AA-EAVETRYIAIY 1=V b 7500
SCWO001 Hard Main Chassis Rail (7075/Scorpion 2014)  /\—FXA>3%2—L—) (7075) 6000 SCW021 HD Slipper Pad (2pcs/Scorpion 2014) HD ZUwIN=/\y R (2,
SCW002 Carbon Front Shock Stay (2pcs/Scorpion 2014)  A—HR> 70> /3w 27— (2pcs) 1200 SCW023 Mold Inner Sponge (Hard/Scorpion 2014) EIVRAYF=ARY Y (\—=F/A3—EF22014)
SCW003 Carbon Front Shock Stay (HG Shock/2pes/Scorpion 2014)  HGY/aw/RH—HR> 700 b/3vsA7—QA) 1400 LA43H Ball End(5.8mm/Hard/12Pcs) R-IVI F(5.8mm// \-K/12Pcs) 600
SCW004 Carbon Servo Saver Mount (Scorpion 2014) H—R =R/ N=T IV 4800 UMWG02 Ball Diff Set (Ultima SC/DB/RB/RT) A-)V7 74 I (ULTIMA SC/DB/RBS/RTS) 3800
SCW005 Carbon Rear Sus Plate (Scorpion 2014) H—=R)THRTL—h 2500 37021 Le Mans 490 MOTOR (Brushed/30Tum) Le Mans 490E—42—(753/302—>) 4000

% FOR JAPANESE MARKET ONLY.



36



37



*FEFHRCHEREITR24F8ATHREDHDTY,  "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

R NPIN=") e AT VIN—=")DBASE
REZ’\ IN=—") vaviIN—*) i
HKINSDBAFEGEEERNICESETWEEEXT
QLR EIhUIED BLUTUESEIZE THEARTIN=Y P AT /=Y EE A
U TCERBDICETENTEET,
@/ —YVEHRETEEBAL WM BIEIITHRWGEIE. A VT—RYIDE
EENTCTRENSBERTG CEBATEZIENTEET,
REEZE X UEMEIRIAHIC LK 2BERFGIEFHR20FE3IB3TIHZ G > TR TIETWE
WTRDEFITDTFHSTELIZETWN)
ORERDHBAICEL TEERAR (FHd) L IFRICEEFERIPDETT,
XEZIWHERICE D REFHEDPELED FTOTTRRDENEAEEICTERLEZW,

XBETFEARISE - KPAREXCIRBFHEFEXLOERHICE D, ENZHBED IV
I DTHOMUHTTELIES L,

1.FFREBETERDHLIES L,

T BELDOBIEN. COEBEBBVKRD W WeBIEICSEIELEW SHFED/\—YDEEN
HNISEIBATEE T, ZDRICHEI /BURERBAZE 2 RIFEICBRDEBEANZAL—XICIEDET,

: T e
BETEETNDZEETHORBOIAY T4 VIN—YEXEIX chE, SREAERLASDE

BETSHEBO/N—YDE I EFRYNIE S BETE . REDOTA Y A4 V=Y EXRE Z AT NIEZDHE TCEXTEET,

TAY S VIR—YVEEBIF. CHFLD/I—YDRBPHEEZEEREICTEXLTLLEIVW. EERREREZHEIA VLW EITNh
B TIBEROCEBEN BIEICHBEITLED,

K—EER>TVWEWBELZEVWET,

7

A: RURSIEIE TRER B: BIETHEB/—VE C: ZEXNSM3~4 BT

R—YORBERRE EXULREEZILS, BEBEOZEED. BIEK
RT3, BEFLET,

AVSLY

IR—Y B fE

BRI

ATy H—h

BENTYS

\ J

2.BEICTIIBWERIZ RoBETHEISEERSTHBATEEY,

BIEIITIBWEE I RER—ANR—IROREA Y 123V THEERLIAKLEE VN,

p
A7 —RY NTRBICALAD http://kyoshoshop-online.com

KYOSHOR—ALR—IHDA VTV I ANS
REAVZA0ayT w20 )y LT\
M AELZQRI—REEF THRAAATWELL
CEBEYAMITIERATELES  MEEIA
HEANDSZHFELIEE L,

AVIA22avT (AVF—FYR) THHEAL
ONLINE SHO ST nnomantERELL ot
S|V DSEROWIEIFETOTTHA
<FEEN,

REHREH
T243-0034 #HF/IREATMT153

OBREVWA I - —HHREET
BiE 046-229-4115 Zf1FE : A~ (fRBEA%ZR<)13:00~19:00
38



The service mentioned below is available only for Japanese market.

I RMELTABRBROERWSESE

INSOY—ERBAFERICRSETIRERT

Y TED, BIEUTHTLEFLWHDRBVWERESIWVWELES, SBAWZZW:
IRFEEERCIE. REI—T—HEXEAEEVWEGELLI W,
REL1——HAEANBEVWEGEDORIE. JEWLELH, TEOEBEWEEHK
ICHRBEIFZ CEEADDZ, 77V I AFXRIIEETEED SfEE W,

RENDOEHWSEE — Rl —H—HE,

REICBEVWEGEDORIE. TREI—T—HEREICTERE LS,
BEWEEORIE. SFTICERPEAL/ BGREZ CARDS A, B/ BkGHGAEDOR—IE, TEES, BnES
(F—No)ZRW3RE, BRENSBEFWICEMSELLLE L,

zzcosmnatir: 040-229-41 15 =scosmvari Ar~emisazR)13:00~19:00,

axcosmoaes: 046-229-1501 Gisienimeteey yezs o

BETOSMVAEE 1 T243-0034 HR)I|IR AT MT153 REKRASE 1—Y —HHK=ES

-------------------------------------------------------------------------------------------- SN

HEWS IR

BEWE TR FAXEXCR BB TEED LSV BETERF RETRINDSAZERSETREET,
EXDH G BRAVGERROIE—ZRELTIZE L,

B No. 30614 EECE Z2d—E#A> E—FL 2014 )
- YN e (B5 - _%Eﬁ LEIR) iﬁﬁé B F A H
;ﬁ;‘g A—=H—% Ema SRR i:z:
YHF
s R/CIE e e
=k T
e 4
Tl |mE ( ) FAX ( )
e | BE ( ) FAX ( )
| B~ 2B (RERER)13:00~19.00 CBESE AR BRI : @ | ZNo.smem )
4 N\
EEWEECREAE a8y mEsnso~— s e BeES (F—No) BB HRE BB BENICTRALLEE L,
\_ J

MREAKABHL TR, BEROBABROREFICHZANTEDET, BRERLDD, EXRUOEHVWEEZREL TAD ZLBFROBABRICOEXLTE (1)~ Q) DIFAZREE|UT TE=FICIRMt
UIeDRRI 2L 5B IERBBDEEA, ()BEROFNOEEER T LHG, QERICEDERTHEREZIEE. QY —EADREDIHUHDORTLICHTT 2155, 39



HE FINEST RADIO CONTROL MODELS

IKKyOSHO

*KYOSHO CORPORATION hereby declare that this product is in compliance with
the essential requirements and other relevant provisions of Directive 1999/5/EC.
The Declaration of Conformity (DoC) can be downloaded at following URL.
www.kyosho.com/eng/support/doc/index.html

*Hiermit erklart die KYOSHO Corporation, dass dieses Produkt in Ubereinstimmung
mit der Richtlinie 1999/5/EC ist und ihr in allen relevanten Punkten entspricht.

Die Konformitatserklarung kann unter dem folgenden Link abgerufen werden:
www.kyosho.com/eng/support/doc/index.html

*Par la présente, KYOSHO CORPORATION déclare que cet

équipement est conforme aux exigences essentielles et aux autres

dispositions de la directive 1999/5/CE qui lui sont applicables.

La déclaration de conformité peut étre consultée a I'adresse suivante: www.kyosho.fr/rtte-doc.htm

*Por medio de la presente KYOSHO declara que este producto cumple con los
requisitos esenciales y cualesquiera otras disposiciones aplicables o

exigibles de la Directiva 1999/5/CE.

La Declaracion de Conformidad (DoC) puede descargarse en la siguiente
direccion de Internet: www.kyosho.com/eng/support/doc/index.html

RLR/CEELHFL &S, |

REHRA S

T243-0034 #HZE)||EEARFMF153

- — @ 1 — ' —1HREEEE 046-229-4115
[X=7—iEROREBREFRL T BEVAEIE  BE~SREE@RAER<)13 1 00~19 : 00

PRINTED IN TAIWAN



